CS-2E

Part No 422-34-651-0007
Revised 3-17-92

34-330

8 1/4" Builders Saw
(For Units W/Serial No. 89H70051 and Higher)

A
AADELTA




REPLACEMENT PARTS

REF REF
NO  PART NUMBER DESCRIPTION NO PART NUMBER DESCRIPTION
* 34-322 Miter Gage, Const Of: * 422-34-354-0001 Blade Guard Const Of:
1 422-02-060-0003 Handle 50 422-34-054-0001 "See Thru" Blade Guard S
2 901-05-163-1126 #8-32 x 5/16" Fil Hd Screw S0A 422-16-047-0001 Finger
3 1087397 Pointer 51 422-34-104-0001 Finger Boss
4 422-34-112-0002 Pivot Screw 52 1086353 Spring
5 1086926 Spring Washer 53 905-01-010-2708 3/16 X 1 1/4" Roll Pin
6 422-34-050-0001 Miter Gage Body 54 1086337 Pivot Bracket
7 422-34-004-0001 Miter Bar 55 905-01-010-2710 3/16 X 7/8" Roll Pin
8 34-327 Standard Table Insert Assembly, Inc: 56 422-34-086-0001 Splitter
9 9801-06-121-7381 #10-24 X 1/2" Fil Hd Screw 57 905-01-010-6715 Roll Pin
10 902-03-013-1481 Tinnerman Nut 58 901-03-040-8015 1/4-20 X 1/2" Hex Soc But Hd Screw
11 438-01-004-0063 Cord Clamp 59 422-34-072-0001 Clamp Plate
12 438-01-302-0627 Cord Assembly 60 422-34-116-0003 Gasket
18 902-05-000-2919 1/4-20 Weld Nut 61 422-34-079-0004 Magnetic Strip
19 901-03-040-8015 1/4-20 X 1/2" Hex But Hd Screw ** 438-01-007-0064 Wire Connector
20 422-34-400-0001 Handwheel Assembly
21 901-03-030-8013 1/4-20 X 3/4" Hex Soc Flat Hd Screw AVAILABLE AS ACCESSORSIES
22 422-34-318-0001 Cabinet Assemblies w/Nameplates, Incl: 75 34-331 Extension Wing Assembly, Incl:
23 438-01-628-0005  Switch (Current Models Only) 76 901-01-060-0626  1/4-20 X 3/4" Hex Hd Screw
24 424-01-014-0002 g:«ri‘tglho%ue%g g()Current Models With Round 77 904-01-010-1614 /4" Flat Washer

. 78 904-02-020-1702 1/4" Lockwasher
24A 422340720020  Suitch Guard, Early Models With 79 902-01-120-1034  1/4-20 Hex Nut
25 904-03-010-6656  1/2" Internal Tooth Lockwasher (Current 80 422-34-132-0003  Scale - Left

Models Only) 81 422-34-132-0002  Scale - Right
26 430-03-074-0001 Hole Plug 82 902-01-212-2409  1/4-20 Lock Nut
27 422-34-626-0002 Switch, Incl: (Early Models Only, See 83 904-01-010-1614 1/4" Flat Washer
-8 ) 2:;‘;;‘”’23‘3 A 84 901-11-023-1497  1/4-20 X 5/8" Carriage Bolt
29 901-06-163-1484 #10-24 X 3/4" Screw gg ig;_gl_gggggé} ;fpi%r): 172" Hex Hd Screw
30  422:34.031-0002  Switch Box 87 904-02-020-1702  1/4" Lockwasher
31 902-01-120-1216 #10-24 Hex Nut 88 902-01-120-1034 1/4-20 Hex Nut N
32 422-34-091-0002 Table, Incl: oy 34.328 Dado Insert
33 422-34-132-0001 Table Scale ax 34.329 Moulding Insert
34 901-06-163-1499 1s/c4r-92v(3 X 1 1/8" Hex Washer Hd Thd Form
35  422-34-754-0001 Warning Label * NOT SHOWN ASSEMBLED
* 34-367 Rip Fence Assembly, Const Of: * NOT SHOWN
36 902-01-212-2409  1/4-20 Hex Lock Nut
37 904-01-033-1503  5/16" Flat Washer
38 422-34-027-0001 Clamp
39 928-02-033-1504 Spring
40 901-06-163-1499 1/4-20 X 1 1/8" Hex Washer Hd Thd Form
Screw SERVICE NOTES:

41 422-34-043-0002 Fence
42 422-34-012-0005 Fence Slide A-422-34-626-0002 is a service switch kit containing all components required
43 904-01-033-1503 5/16" Flat Washer to convert unit w/rectangular with opening to new dust proof switch.
44 422-34-108-0001 Rod
45 422-34-067-0002 Lever
46 905-01-010-2718  3/16 X 3/4" Roll Pin
47 961-02-033-1226  Sleeve
48 901-05-163-1126 #8-32 X 5/16" Pan Hd Screw
49 951-01-023-1501 Pointer

e

Cs-2E



152 (3)\

146 (3)
147 (2)
148 (2)

CURRENT 183 (32)
184 (24)
183 (24) ¥

175 (4)
e @ @
/’l"4) 178 (4) 184 (32) \\
4/'\\ A = ‘
- ’4./ § a 102 (32)

\-IBOA @ A\
———18IA (4)

179 (4)

X
X
—
-
e
\

180 (4) 3 ) EARLY MODELS ONLY
181 (4) \g

179 (4)/




REPLACEMENT PARTS

REF REF
NO PART NUMBER DESCRIPTION NO PART NUMBER DESCRIPTION
100  902-01-023-1477 Arbor Nut 137 422-34-031-0003  Spring Plate NG
101  422-04-103-5009 Blade Flange 138 908-00-003-1496  O-Ring - Armature
102 Blade 139 438-02-335-0037  Armature
103  422-34-103-0001 Inner Blade Flange 140 400-08-139-0006 Commutator End Bearing
104  422-34-072-0004 Plate (See Service Note B), Incl: 141 902-01-293-1345 Keps Unit (See Service Note C)
105 901-06-163-1484 #10-24 X 3/4" Screw (Early and Current, 142 438-02-336-0035 Field
Models Only, See Service Note B) 143 400-08-074-0002  Bearing Plug
105A 901-06-163-1521 631?3;246 ;(eSé e“rvSigLeVNvo lg_tg;medlate Models 144 422.25-031-0001 Motor Housing
106  422-34-349-0001 Fram,e Assembly, Incl: 145 400-08-112-0006  Field Retaining Screw (See Service Note C)
106A  422-3¢-111-0002  3/8-16 Dual Lead Stud 146 901-05-993-1344  Gear Housing Retaining Screw
107 902-01-020-5433 3/8-16 Hex Jam Nut 147 438-02-041-0001  Brush Holder
108 904_02_020_1704 3/8" Lockwasher 148 438-02-007-0012 Brush Assemb'y
109 422-34-075-0001 Pointer 149 438-01-011-0059 Button
110 901-05-163-1126 #8-32 X 5/16" Fil Hd Screw :5? 438-01-004-0075 :" :"(‘: Reliet
111 901-03-030-8013 1/4-20 X 3/4" Hex Soc Flat Hd Screw 5 400-08-020-0003  EndCap
112 422-34-400-0001 Handwheel Assembly 162 400-08-112-0021 End Cap Retaining Screw
113 422-34-106-0002 Elevating Shaft 183 438-01-302-0628 Motor Lead Cord Set
114 902-01-212-2409 1/4-20 Hex Lock Nut 154 422-34-101-0001 1" X 7/8" Wrench
115 422-34-067-0001 Lever 155 955-03-013-1480 5/32" Hex Wrench
117 904-01-063-1482 Washer
118  904-07-013-1483 Fiber Washer
119  422-34-135-0001 Elevating Bracket AVAILABLE AS AN ACCESSORY
120  422-34-122-0001 Tension Spring * 34-332 Stand, Const Of:
122  422-34-112-0003 Shoulder Screw 175 901-11-023-1476 5/16-18 X 5/8" Carriage Bolt
123 422-34-079-0003 Elevating Nut 176 904-01-010-1620  5/16" Flat Washer
124  422-34-071-0001 Nylon Plug 177 902-01-010-1300  5/16-18 Hex Nut
125  422-34-122-0002 Compression Spring 178 422.34-014-0007  Tie Bar (Current Models Only)
126 901-01-060-0680 7/16-20 X 3/4" Hex Hd Screw 178A  422:34-014-0004  Tie Bar (Early Models Only)
127  905-01-010-2716 Pin 179 427-99-048-0001 Foot
128  904-01-010-1620 5/16" Flat Washer 180 427-99-014-0067  Tie Bar (2.46" H X 22.57" W X .90" .
120 905-04-011-1768 P/in D) (Current Models Onty) N
" 438.02-314-1084 Motor Assembly, Const Of: 180A 422-34-014-6005 D\gdae?; 2.#"3) H X 22.57" W X .94" D) (Early
130 901-02-050-0723 ﬁg;gzc))( 1/2" Fil Hd Screw (See Service 181 422-34-066-0001 Leg (Current Models Only)
131 422-34-406-0001  Jackshaft Assembly, Incl: 181A  427-99-066-0038  Leg (Early Models Only)
132 920-04-091-6633 Bearin ! ' 182 901-11-023-1476 5/16-18 X 5/8" Carriage Bolt
133 908-00-003-1495 O-Rin g- Jackshaft 183 904-01-010-1620 5/16" Flat Washer
138 422.34116.0002 Gaskor 184 902-01-010-1300  5/16-18 Hex Nut
135 422-34-012-0003 Gear Housing (See Service Note D) "
136 400-08-130-0008  Fan End Bearing (See Service Note D) NOT SHOWN ASSEMBLED
SERVICE NOTES:
B - For a short period during 1991, plate (Ref No 104) was made of 18 gage (.048") material and required 4, 5/8" long screws (Ref No 105A). The
plate currently supplied for service under part number 422-34-072-0004 (Ref No 104) is made of 11 gage (.120") material and includes 4, 3/4" long
screws (Ref No 105) required to mount the heavier plate.
C - When replacement becomes necessary install new part with Loctite to prevent loosening during operation.
D - Anytime fan end bearing (Ref No 136) is removed from gear housing (Ref No 135), O-Ring, (Ref No. 133 must be replaced and bearing (Ref No
136) must be coated with Type 609 Loctite before reassembly.
g
This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained

through the Delta Technical Publications Department or through your local service outlet.

CS-2E



